A ikl 9 cilog acgean
Handle Control Parts




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
WEIMA 900 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

A
- b 5o Description WS ol WS 58
1 11.101.014.0351 Handle Seat Comp WMO00 ol 5 =51, 16-02-175
2 11.101.058.0001 High And Low Lock Comp WMO000 L 5 puiis p ol 16-02-139
3 11.101.009.0952 Handle bar assy WMI00 ol ,5 a5l 95 16-02-176
4 11.101.002.0007 Throttle Cable Comp WM900 K pu 16-02-125
5 11.101.031.0004 Shut Down Swith Comp WMO900 ;K awws 16-02-100
6 11.101.001.0001 Handle Grip WMO00 ol (59, Ketwdy azws | 16-02-142
7 11.101.032.0001 lllumination Camp (Seleted Fitting)
8 11.101.033.0001 Connecting Stick (Seleted Fitting)
9 11.101.034.0001 Connecting Stopper (Seleted Fitting)
10 11.101.028.0012 Shut Down Switch Comp | WM900 5 jisels Ll 5 ads | 16-02-102
11 11.101.005.0006 Tebsioner Handle WMO00 235" aiws 16-02-141
12 11.101.007.0017 Tensioner Cable WMBI00 235 pow 16-02-126
13 11.101.026.0005 Handrail Cover Board
14 11.101.017.0151 Shift Lever WM 900 o5 54 16-02-122
15 11.101.047.0002 Gear Position Indication Stand WMO00 o155 curdge Slis 16-02-103
16 11.106.002.0004 Gear Box gasket WM900 ,.% 8 ,usly 16-02-104
17 GB882 5x23 Pin 5x23
18 GB/T 91-2000 Splitpin 1.6x30
19 GB5787-86 Hex bolts M6x10
20 GB882 8x40 Pin 8x40
21 12.019.001.0110 Pin 8x28
22 GB5787-86 Hex bolts M8x35
23 GB/T 958 Washer 8
24 GB/T 938 Spring Washer 8




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

CIUSOAS 420
Shift Gears Parts

3

e®00cccccccce,
®e0c0c0c0c0ccccce’®
e®0000000000e,
R

B

L] L]
®eccccccccee ©00000000000000000000000000000000000000000000000000000°




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
WEIMA 900 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

B

- b 5o Description WS ol WS 58
1 11.120.040.0005 Oil Plug B WMO00 By, is,s | 16-02-146
2 11.120.040.0004 Oil Plug A WMO00 A o259, agess | 16-02-147
3 12.015.028.0021 Oil Seal B WMBO00=500 (79,5 il K755 a3 4l | 16-02-148
4 11.106.001.0011 Gear Box WM900 ., ,8 aiwsy | 16-02-174
5 12.009.001.0040 Bearing 6005
6 11.106.041.0002 Driven Sprocket Shaft WMO00 =5 ,> (29,> wsls | 16-02-118
7 11.106.042.0001 Driven Sprocket WMO00 5,5 ,uz5; 0055 | 16-02-149
8 11.106.017.0004 Chain(56 Joints) WM900,.; | 16-02-150
9 12.009.001.0192 Bearing 6205
10 GB893.1-86 Check Ring 52 WM900 K%, , | 16-02-157
11 12.015.028.0020 Oil Seal A WMO00=500 (29,5 i S5 23 4l | 16-02-173
12 11.106.024.0003 Bush D WM900 sl wuiy D jbs: | 16-02-178
13 12.009.001.0151 Bearing 6203 WMO00 sy - v K b | 16-02-151
14 11.106.032.0021 Backup Plate
15 11.106.008.0002 Driving Gear WMOI00 s > o235 ¢ > | 16-02-152
16 11.106.024.0004 Bush | WMO00! iy | 16-02-153
17 11.106.043.0001 Driving Sprocket WMBO00 s ,> ,i265 K268 o235 | 16-02-154
18 11.106.044.0001 Driving Sprocket Shaft WMO00 5 S5s8 o5 il | 16-02-167
19 11.102.017.0002 Double gear, reverse gear
20 12.009.001.0132 Bearing 6202
21 11.106.024.0005 Bush C
22 11.102.023.0004 Counter Shaft WM900 _ie =ils | 16-02-160
23 11.102.057.0002 The 1st Driven Gear WM900 Jsl =5 ,> 055 | 16-02-161
24 11.102.039.0001 The 2nd Driven Gear WMO00 p55> =5 > o5 | 16-02-162




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
WEIMA 900 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

B

- b 5o Description WS ol WS 58
25 11.106.024.0009 Bush F WMO00 F iy | 16-02-155
26 12.009.001.0001 Bearing 6002 WM900 5 - K,k | 16-02-163
27 12.015.028.0005 Oil Seal 15x35x%7 WMO001635"7 539,9 il 45 auls’ | 16-02-156
28 GB893.1-86 Circlip 35

29 11.102.007.0004 Main Shaft WM900 Lol =ils | 16-02-158
30 11.102.067.0001 Two-throw Gear WMO00 g5 2siS o5 | 16-02-159
31 12.015.028.0004 Oil Seal 12x22x6 WMOO00) Y7 Y35 Sals sl 1w anls’ | 16-02-164
32 11.106.012.0004 Shift Fork Shaft WM900 .58 Salo =il | 16-02-166
33 11.120.104.0001 Sping WMO00 g s Salo sl 4zl i3 | 16-02-179
34 12.010.001.0020 Steel Ball 6.35 WMO00 Ziex i ale aanlus 16-02-180
35 11.103.013.0003 Shift Fork WM900 .58 Kals | 16-02-165
36 GB5789-86 Bolt M6x20

37 11.102.071.0002 O-ring 39x2.6

38 11.120.105.0001 Oil Hole Plug WMBO00 25, JUS" (ogy5> | 16-02-172
39 O-ring 17x2.3 WMO00 17%2.3 )25, JUIS Ligss Kugl | 16-02-171
40 11.102.071.0001 O-ring 43.5x2.6

41 11.102.070.0001 Oil Stopper

42 11.106.045.0001 Cover Board WM900=500 25,5 =dls 25 awls’ 5l | 16-02-133

43

GB5787-86

Bolt M6x10




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

SABZ KOOSH NEGIN co .10

...OOOOOOOO..

C

L)
o000 00000 0

e®000ccccccce,
®eeccccccccce’
e®00000000000,

.
.
L]
WEIMA 900 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

.....................OOOOOOOOOOOOOOOOOOOOOCQQQQCQCQCQC Y
o

M5 cs)U9) acgnan
Rotary Tiller Parts

L]
............................OOOOOOOOOOOOOOOOOOOOQQCQC.‘

MR

C

Description

vIS o

S S

11.110.002.0506

Tube

WM900 )93‘9,:3) LY o.ﬁﬂ.\.@fj

16-02-138

GB/T 6170

Nut M10

GB/T 958

Washer 10

GB/T 93 8

Spring Washer10

GB/T 958

Hex Bolt M10x35

11.110.007.0028

Left Rotary Blade

16-04-144

11.110.007.0029

Right Rotary Blade

16-04-143

Left Rotary Blade

wm1100=900c( 4L V%) > azs

16-03-163

\lcn\lcnm-hooml—\g_“‘é

Right Rotary Blade

16-03-162




oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

)
®e00c0000000000000000

..00001’0000..

D

.............

e®00000ccccce,
®ec0ccccccccce’®
e®00cccccccce,

©0000000000000000000000000000000000000000000000000000000

.
.
L]
WEIMA 900 :
.
.
.

R RRRRRRRnmnmrmmnmmmnmmnmmmmmmmrmr

YRS

Safety

Shied

..000001!00000001!0000000ll0000000ll00000001!00000001‘000000 ..

0eccccccccce®

L]
L]
.OOOOOOOOQCQCQCQCQCQQQQCQCQCQ.........................‘

Description

vIS ol

S S

11.115.001.0453

Front Fender Stand Comp

WM900,£5 5> s,

16-02-128

11.115.002.0504
11.115.002.0502

Left Fender

WMO00 cwl) s o KK

16-02-120

GB5789-86

Bolt M6x16

GB96

Washer 6

GB5789-86

Bolt M8x16

GB6177-86

Nut M6

11.115.001.0454
11.115.001.0452

Rear Fender Stand Comp, L+

R WMO00 L5 i ol 4

16-02-115

GB 96

Washer 8

oo ~N|olalrw| N iFlEE

GB5789-86

Hex bolts M8x60

(BN
o

GB6177-86

Nut M6

(BN
[

GB/T 93 8

Spring Washer8




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

..QQ.........

E

®ecc0c0c0cee’

e®0ccccccccoe,
®e00000000000°®
..““‘.......

G 4C4a30

Lambdoidal Wheel Parts

L]
©00000000000000000000000000000000000000000000000000000°

..QQQQQQQQQQQQQQQQQQQQ................................ °
L)

®ecccccccccce®

slab oe & . . .
. csld 5)loud Description WS o WS 53
1 GB6177-86 Nut M10
2 GB/T 938 Spring Washer10
3 GB96 Washer 10
4 11.111.001.0002 Wheel axle WMI00 ;> wals 16-10-501
11.111.002.0004 . .
5 11.111.004.0005 Spoke RL WMS00 ¢ = S 16-10-301
6 11.111.007.0001 Inner Tube WMO00 ¢ > s 16-10-201
4 11.111.003.0001 Outer Rubber Tyre 4.0-8 WMO00; > b 16-10-101
8 GB5787-86 Bolt M8x18




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

Joint Parts

L]
®eccccccccec ..00000000000000000000000000000000000000000000000000000.




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

e0eccsce,

.
.
L]
WEIMA 900 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

F

T sdb gl Description WS ol WS 58
1 |11.101.000.1010 Control Parts

2 | 11.120.042.0010 Hinge Comp WM900 Juain 16-02-114
3 |11.114.002.0003 Pin Spindle WM900=500  sle 16-02-144
4 |11.114.004.0005% Connection frame WMO00 i o Jlasl asbs 16-02-113
5 GB882 Pin 8x42 I Wf\‘/fgi"oj S | 1602170
6 |11.114.005.0361 Deep Furrowing Resistance part WM9I00 s alee 16-02-123
7 12.015.006.0002 Clip ®2

8 GB5787-86 Hex bolts M6x10

9 GB96 Gasket Washer 6

10 | 11.120.062.0002 Torsion_bar Spring WMO00 5 s dows 38 16-02-140
11 |11.120.048.0004 Tensioner Spring WMO00, 5" i aous i8S 3 | 16-02-105
12 | 11.102.069.0002 Take-up Tumbler Backing Roll WMI00 5 i dons a5l 16-02-106
13 | 11.120.021.0008 Drive Pulley Comp WM900,,.%, .8 Js: 16-02-116
14 | 11.120.019.000% Tensioner Jointing WMO00, 5" s doms 4sgaxe | 16-02-124
15 GB882 Pin 8x42 = :/T/;\;;;}: wzj:l: . 16-02-170
16 | 11.110.000.0061 Rotary Tiller Parts Sy, dcgose

17 | 12.015.006.0002 Clip ®2 WMO00 Jaiw (i 16-02-145
18 GB5789-86 Hex bolts M10x70

19 GB5787-86 Hex bolts M8x16

20 [11.120.043.0002 Handrail

21 GB6177-86 Nut M8

22 | GBI/T 93-1987 Spring Washer10

23

GB96

Washer 8




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

e0eccsce,

.
.
L]
WEIMA 900 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

F

T esdb gl Description WS ol WS 58
24 GB6177-86 Nut M10

25 | GB/T 93-1987 Spring Washer10

26 GB96 Washer 10

27 |11.120.005.0331 Engine Bearer

28 |11.117.001.0069 Belt Protector WMI00 aeus (59, 58 16-02-127
29 | 11.120.023.000% V-belt 17x963 WM900 17*963 V aous 16-02-121
30 GB5787-86 Hex bolts M8x14

31 | 11.120.078.0003 V-belt Guard A WMO00 A daus Lilxe 16-02-107
32 GB5787-86 Hex bolts M8x35

33 | 10.005.007.0001 Gasoline Engine

34 | 11.120.022.0009 Driving Pulley WMO00, 5550 Js: 16-02-119
35 | 11.120.078.0002 V-belt Guard C WM900 Ceanss Lailaa 16-02-110
36 GB96 Washer 8

37 | 11.120.080.0002 Connecting Plate WMOI00 aous Lislxs 4y 16-02-117
38 | 11.120.078.0001 V-belt Guard B WMO00 B asus Ll 16-02-109
39 | 11.106.000.0051 Gear Box unit WMI00 Jols" (s 8 16-02-143
40 | 11.120.089.0001 Transverse Cutter Stick (Seleted Fitting)

Ty




